

CONFIDENT WHITEHOUSE, KALOOR							
CUBE TEST RESULT							
SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE LIMIT (N/mm2)		CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm2)	
				7 DAYS	28 DAYS	7 DAYS	28 DAYS
1	10/06/25	18 th Slab - 2 nd Portion	M25	16.66	25	19.63	30.66
2	12/06/25	16 th Floor Column	M30	20	30	23.18	34.89
3	23/06/25	17th Floor Column	M30	20	30	23.41	35.55
4	24/06/25	18 th Slab - 3 rd Portion	M25	16.66	25	19.04	28.30

